
 

 On behalf of  

 

 REPORT 

Report on draft guidelines 
 

Report on draft guidelines for recycle, reuse and zero 
liquid discharge of treated industrial and domestic 
wastewater 

Sajid Hussain Inayath 



 

Page 1 of 161 

 

All rights reserved. The content of the work created by adelphi and the work itself are subject to German 
copyright law. Third party contributions are marked as such. Duplication, revision, distribution and any 
kind of use beyond the limits of copyright require the written consent of the authors of this report. The 
duplication of parts of the work is only permitted if the source is mentioned. 

 
 
Suggested Citation 

Hussain Inayath, Sajid (2020): Report on guidelines for recycle, reuse and zero liquid discharge of 
[...]
discharge of sewage and treated industrial wastewater in India, which involves Collecting Information, 
Making Decisions, and achieving Development. It is based on the results of the needs assessment.   

Table 1: The Scoping of activities and contents for developing the framework 

Sl. No. Scoping Level Activities / Contents 

1.  
Strategic Level: 
Objectives and 
strategic policies 

Data mapping: 

i. Collection of Data from SPCBs on industries practicing ZLD, 
Recycle and Reuse  

ii. Conducting field survey with questionnaires to Industries. 

iii.  Preparation of list of Industrial sectors which have implemented 
ZLD, Recycle and Reuse. 

iv. Preparation of case studies challenges faced by the Industries for 
compliance to Regulatory requirements 

Addressing Necessity for recycle, reuse and Zero Liquid Discharge 
(ZLD) with respect to: 

i. Regulatory requirements - CPCB / SPCBs directions/  
Stakeholders / Local Bodies / River development etc.,  

ii. Current EPA discharge standards and compliance issues 

iii. Legal conflicts / litigation related to pollution / NGT / Court Orders 

iv. Water Scarcity and compliance with CGWA rules for Over 
Exploited Zones.  

v. Compliance with Buyers/ Customer/ brand requirements  



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 30 of 161 

 

Sl. No. Scoping Level Activities / Contents 

vi. Preparation of broad framework and strategic policy for ZLD based 
on case study, Stakeholders consultation workshop, ZLD benefits, 
Impact on policy for Tertiary treated sewage on ZLD, Techno-
economic viability and Financial Impact and addressing the issue 
of high carbon footprint and energy costs associated with ZLD 
systems and further requirements 

2.  Development 
Level:  

Developing legal 
framework to 
support Strategic 
Level and 
implementation 
levels 

Developing legal framework for the followings: 

i. Standards for recycle, reuse and ZLD needs  

ii. Standards and guidelines for disposal of waste mixed salts, 
recovery and reuse of salts from ZLD systems  

iii. Uniform guidelines for ZLD and applicability across the country  

iv. ZLD for selected wastewater stream  

v. Water conservation and waste minimisation  

vi. Water reuse requirements  

vii. Incentives, Fiscal support- grants, subsidies, loans etc., from 
state/central government and other agencies.  

viii. ZLD Cost transfer across value chain in a sector.  

ix. Need for R&D  

x. Manpower resource training 

3.  Implementation 
Level:  
Short and long 
term activities for 
implementation  
and achieving 
results 
 

Short term: 

i. Developing Technology / BAT and setting-up of for R&D facilities 

ii. Technology demonstration / piloting. 

iii. Manpower resources- Training – for Design & Engineering, O&M, 
Monitoring Staff, need for Industry- institute linkage  

Long Term:  

iv. Implementation ZLD based on new Policies, Procedures and 
guidelines with provision of Incentives, Fiscal support- grants, 
subsidies, loans. 

v. Monitoring Water conservation,  waste minimization, Water Reuse 
and ZLD Cost transfer across value chain in a sector 

3.4. Good case examples 

The demonstration of ZLD technique at industrial scale has been explained through two case studies. The 
case studies proof the applicability of this advanced technique with respect to water recycling. However, 
the second case example does not cover the evaporation of the concentrate. 

The three good case examples is to explain the processes where wastewater is generated, the composition 
of mixed wastewater and the sequence of techniques to treat the wastewater, its recycling at a percentage 
of more than 90 % and the issue of disposal of the final evaporation residue. The approach of the third 
example is to explain the end-of-pipe ZLD plant process.  

  



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 31 of 161 

 

3.4.1. Case Study 1:  

I. General Information 

The company at that site belongs to a bigger one, which is an integrated textile company doing spinning 
from cotton, which is mainly sourced from India, and knitting. Then, finishing is carried out at the company. 
Not far from the site, there is another site where printing is carried out. The operation of this site started in 
2015. About 70 people work there. Finally, the integrated company is doing final garment making and is 
selling the pieces to C&A, CAbi and other companies. 

The site manager told that most of the numerous textile-finishing plants in Tirupur closed and were shifted 
to other places around Tirupur. 

The company is certified according to GOTS and Organic Cotton Standard (OCS) as well as to ISO 9001, 
14001 and 18001. 

It is interesting to note that the company has installed a considerable number of solar panels on the roof of 
the factory (see Error! Reference source not found.) but also on the ground next door. The capacity is 
1 MW. In addition, at another place, the company has invested in a wind turbine with a capacity of 1.34 
MW. 

1) Information on production 

The plant went into operation in 2007, i.e. 10 years ago. About 270 people are working there in three shifts. 
The plant operates 2 weeks in a series and then stops for two days for maintenance. Thus, there are about 
300 working days. 

About 10 tonnes of knitwear is finished. The substrate is knitwear exclusively consisting of 100 % cotton 
(about 50 %) and cotton/lycra blends (about 50 %). In case of blends, the lycra percentage of the knitwear 
is about 6-8 %. 

The company claims that the first-right-time percentage is 96 % and tells that this is due to automated 
processes. The low water consumption is due to the low liquor ratio (1:6) and the minimized number of 
baths, which are usually 10 as follows: 

1. Scouring and bleaching in one bath but in a sequence (bleaching only in case of full-white 
quality), 

2. 80°C wash, 
3. Neutralisation and addition of “H2O2 killer”(catalase), 
4. Dyebath (reactive dyes, Na2SO4, Na2CO3, NaOH) at pH 10.2-10.5 at 60°C, 
5. First rinse, 
6. Cold wash, 
7. Neutralisation, 
8. Hard wash at 80°C, 
9. Soaping at 90°C, 
10. Cold wash. 

 
II. Wastewater generation  

The wastewater treatment plant is very impressive and it really seems to work. The company invests a lot 
of efforts in properly operating it. The most important driver is the non-availability of water. The company 
does not have own wells and says that there is no groundwater available. Thus, in order to keep the 
production running, the company has to recycle the water. 

It is interesting to note that in 2011 the company established a facility to evaporate RO concentrates which 
consisted of a huge rack out of wood pieces over which the concentrate was falling down to further 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 32 of 161 

 

evaporate. The managing director has seen this technique in Germany where it is used to generate salty 
aerosols in a clinic to treat longue diseases. There was an article in “The Hindu” from R. Vimal Kumar in 
2011. 

According to the design, 670 m3/d are needed for wet processing. In addition, the afore-mentioned losses 
have to be compensated (163 m3/d) and 50 m3/d are needed for the boiler house. Thus, in total, the total 
water demand is about 890 m3/d (see following part of a scheme, the company provided. This scheme also 
shows the water flows of the different stages of the ZLD plant. In addition to the industrial water demand, 
about 40 m3/d are required for domestic use. 

III. ZLD plant 

The concept of the ZLD plant is to collect all wastewater streams and to mix them in an equalisation tank. 
After neutralisation, most of the organic compounds are removed by biodegradation in an activated sludge 
system operated at low food-to-microorganism ratio. Then, residual colour is removed by using elemental 
chlorine, which should be avoided as organochlorine compounds are formed as by-products. Subsequently, 
after clarification, residual suspended solids are removed in a sand filter. After that, the recovery of water 
starts. First colloidal compounds and very small suspended solids are removed in a microfiltration and 
ultrafiltration unit followed by a three-stage RO plant. The RO permeates are recovered. The concentrate 
is evaporated in two stages with recovery of sodium sulphate between the two stages. Finally, the 
concentrate is concentrated to dry matter that is disposed under roof onsite.  

Between the multiple effect evaporator and the final flash dryer, sodium salt is recovered by reducing the 
temperature of the concentrate down to about 15°C.  

The dried concentrate is the final residue that is stored under roof onsite. The final disposal of the 
evaporation residue is still not solved. Different options such as facilities that keep the residues under roof, 
to oxidise the organic compounds of the salty residue and to reuse the salt, or to dispose in the sea.  

The investment costs are not available yet. The operating costs are about 3 US$/m3. 

3.5. Case Study 2: 

I. General Information 

The company is placed in Karachi, South of Pakistan. The own bore wells for water supply fell dry and 
public water supply is unstable. Consequently, the company had to decide whether to leave the site or to 
invest in reliable water recycling with high availability. The company did not leave Karachi but invested in a 
wastewater treatment plant enabling high recycling rates of about 90 % and more.  

The company finishes woven fabric mainly consisting of cotton and cotton/polyester blends by means of 
continuous pre-treatment (desizing, scouring, bleaching, mercerisation), continuous dyeing with mainly 
reactive and disperse dyestuffs, rotary printing mainly with reactive and disperse dyestuffs, i.e. the fabric is 
washed after printing, and final finishing on stenters. Due to advanced minimization of specific water 
consumption (around 60 L/kg), the wastewater has high concentrations of organic compounds (average 
COD of about 3200 mg/L  

II. Wastewater generation and its treatment to more than 90 % recycling 

The wastewater is collected on site. After central heat exchange to recover heat, the wastewater is 
neutralized by flue gases from the boiler house that is a common technique in Europe but not in Asia yet. 
Then, coarse fibres are removed by means of a sieve. Finally, the so pre-treated wastewater is pumped to 
a plant at about 2 km distance, as there was no land available directly at the production site. The recycled 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 33 of 161 

 

water (more than 90 %) is pumped back to the wet processing unit and can be used for any purpose without 
limitations. 

The concentrate from reverse osmosis is still discharged to the sewer system without treatment. However, 
the step may be taken to go for zero discharge by evaporating the concentrate from final RO stage. This 
means that the plant has the typical design of a ZLD plant but the last stage (evaporation) still needs to be 
installed. 

It is important to note that this plant is equipped with a membrane bioreactor (MBR). The activated sludge 
system is operated at low food-to-microorganism ratio (about 0.1 – 0.2 kg BOD5/kg MLSS x d) and high 
MLSS concentration (average 7 g MLSS/l – see Table 1). Error! Reference source not found. shows the 
activated sludge and the external ultrafiltration unit for separating the biomass from water. Due to the 
ultrafiltration unit (UF), the permeate can be directly pumped to the 3-stage RO plant. However, fine 
particles filter are placed just before the reverse osmosis (RO)  

3.6. Case Study 3: 

I. General information  

So-called ZLD plants have been devolved in the region of Tirupur (South of India in the federal state 
Tamilnadu) due to excessive pollution of the local Noyyal River, groundwater and soil with inorganic and 
organic chemical compounds because of the discharge of insufficiently treated wastewater from about 800 
textile wet processing units mainly finishing cotton knitwear using high amounts of neutral salt for reactive 
exhaust dyeing. Several Supreme Court decisions forced the industry to develop the ZLD technique 
(Grönwall/Jonsson, 2017 a and b). The Supreme Court also directed the removal of neutral salts as they 
heavily polluted groundwater and agricultural land. In practice, this can only be achieved by ZLD and thus, 
this approach was developed. A number of obstacles and technical failures had to be overcome, so that 
the development required many years. 

II. ZLD plant 

The sequence of treatment operations is illustrated in Figure 18. The wastewater is neutralised and 
collected in an equalization tank. In the activated sludge system with a low ratio of food to microorganisms 
with fine bubble aeration from the bottom, most of the organic compounds are degraded and recalcitrant 
compounds with elevated octanol/water partition coefficient adsorb to activated sludge matrix to a 
considerable extent. After this most important sink of organic compounds, residual dyestuffs are oxidized, 
at least partly. Subsequently, remaining suspended solids are removed in a quartz filter, and colloid 
compounds in an UF unit. After a softener filter, the wastewater is treated in a four-stage RO unit. The 
concentrate from the last RO stage is first evaporated mechanical vapor recompression evaporator (MVR-
E) and then in a multiple effect operator. Finally, the concentrate is cooled down to precipitate sodium 
sulphate (Glauber Salt) and again evaporated in a forced circulation evaporator (FCE) and an agitated thin 
film dryer (ATFD) to dry residue which is stored under roof as there is no final adequate disposal route 
available yet. 

The concentrate from reverse osmosis is evaporated combined with recovery and treatment of neutral salt 
solution (brine) which is pumped back to the textile finishing industries (dye houses); the same is true for 
the permeate from reverse osmosis to be re-used for any textile wet process. The total energy consumption 
is 28 kWh/m3, about 10 khW/m3 for electricity and 18 kWh/m3 for steam generation from fossil fuels (Hussain 
et al, 2018). 

More technical details can be provided on the basis of publications of Sajid Hussain (e.g. Hussain, 2018).  



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 34 of 161 

 

The energy consumption is considerable and, mainly due to the evaporation processes, about factor 30 
higher compared to a conventional activated sludge process. Consequently, the costs are much higher and 
are in the range of 2 - 3 US$/m3. 

 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 35 of 161 

 

4. Objectives of the guidelines their applicability to 

specific sectors and environmental and economic 

situations  

It is proposed that the Guidelines on ZLD instead of a blanket application across all sectors, provides a 
basis for applicability of the proposed ZLD standards based on certain specific criteria. To arrive at the 
criteria, it is good to understand the rationale, of the regulatory agencies at the centre and states, in pursuing 
ZLD until now.  

I. Approach of CPCB: 

India’s principal regulatory agency, the CPCB in its January 2015 report on Guidelines for Techno-economic 
feasibility of implementation of Zero Liquid Discharge (ZLD) for water polluting industries clearly mentions 
the necessity for ZLD as “After having recognition of problems that many industrial sectors are not able to 
achieve standards and this ultimately necessitates to work towards Zero Liquid / effluent discharge 
standard”  

Water polluting industries (GPI), are mainly of industries discharging effluents having BOD load of 
100kg/day and/ or having toxic / hazardous chemicals. The industries identified as water polluting industries 
are: - Sugar, Distilleries, Pulp and Paper, Tanneries, Chemicals, Dyeing and Textiles, Refineries, Food, 
[...]
Generally applicable for removal of 
TSS & turbidity 

23.  Weak Base Anionic Resin Filter 
(WBA) 

Colour removal Generally applicable where high 
quality of effluent is required. 

24.  Strong Base Anionic Resin(SBA) Calcium and 
Magnesium removal 

Generally applicable where high 
quality effluent is needed 

 Membrane Technologies   

25.  Ultrafiltration (UF) Turbidity and TSS 
removal and to 
achieve SDI 

Generally applicable as pre-treatment 
to RO system for removal of turbidity 
and achieving of SDI < 3 as required 
for RO membrane operations. 

26.  Nano Filtration For segregation of 
monovalent and 
divalent salts, 
removal of hardness 
and colour 

Segregation of chlorides and 
sulphates, reduction of hardness and 
also colour, more as a corollary 
benefit. Can be used before or after 
R.O depending on the actual case. 
The permeate from NF installed after 
R.O can also be used as brine for 
dyeing although would have a lower 
salt concentration than used for 
dyeing.    

27.  Reverse Osmosis TDS removal Mandatory for water recovery and 
high grade quality for reuse. 

28.  High Pressure Disc Type RO (HP-
DTRO) 

Brine concentrations Alternative Technology option to 
replace MVR-Evaporators or reduce 
volume of effluents for thermal 
evaporations, which are an high cost 
(Capex & Opex) area.  While HP-
DTRO have been installed in Tirupur, 
VSEP is yet to be tried on a 
commercial scale in textile effluents in 
India. 

29.  VSEP Brine concentrations 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 77 of 161 

 

S.No Technology /Components Typical Pollution 
abated 

Applicability 

 Reject Management Systems ( 
Brine reuse Technology and 
Thermal Evaporation System 

  

30.  Brine Reuse Technology Reuse of 
concentrated rejects 
from RO or 
Evaporators 

Typically RO rejects have to be 
concentrated up to 400 gpl for 
crystallization. To reduce the need for 
high energy for evaporation and 
thereby reduce operating costs, a 
treated brine reuse technology 
developed by TWIC has been 
implemented in Tirupur CETPs. 
Under this concentrated liquid brine 
up to 100-150 gpl is treated and 
reused in the dye bath, thereby 
recovering and reusing up to 70% of 
the influent salt load. Typically 2 to 3% 
v/v of inflow is recovered as brine and 
reused in the dyeing industry, thereby 
saving substantial energy costs. 

31.  Mechanical Vapour Recompression 
Type Evaporators (MVR-E) 

Brine concentration For brine concentration at lower 
temperature thereby saving energy. 
MVR-E with polymeric heat 
exchangers have been implemented 
in Tirupur but have faced mechanical 
and performance issues. Several 
leading international OEMs with 
variations in the technology are 
available worldwide. 

32.  Multiple Effect Evaporator (MEE) 
with  Falling Film Evaporators (FFE) 
and Forced Circulation Evaporators 
(FCE) and crystallizers 

Brine concentrations 1. For concentration of brine up to 
350-400 gpl. 

2. Crystallizing of salts. 

33.  Adiabatic Chiller Crystallization of 
sodium sulphate salt 

Recovery of sodium sulphate salt at 
low temperature. 

34.  Pusher type Centrifuge Dewatering  of salts Recovery of chloride and sulphate 
salts 

35.  Agitated Thin Film Dryer (ATFD) Waste salt recovery To evaporate highly concentrated 
mother liquor (from chillers & 
centrifuges) and production of dry 
waste salt 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 78 of 161 

 

11. Case examples and best practices – Indian and 

international 

Case study of Seriously Polluting Industries 

 

 

 

 

Si.No. Description Details 

 Case Study 1 

 Sector Aluminium Smelting 

 Name of the Industry M/s. Malco Energy Limited, (Formerly Vedanta 

Aluminium Limited), 

 Address of the 

Industry and Contact 

Nos. 

Post Box No . 4, Mettur Dam, Salem 636 402. 

Ph.No. 04298 -222061,304309, 224 613 

 Size of the Company Large 

 Size of the ETP Not Available 

 Raw Effluent 

Characteristics 

Not Available  

 Treatment Scheme 

 
Zero Liquid Discharge consists of Primary Treatment → 

RO→ Evaporator 

 Process Details  

 End Product Unit not in operation as per TNPCB Report 

 Capex  

 Operational cost  

 Financial Impact  

 Reference https://malcoenergylimited.com/sustainability/health-safety-

environment/ 

https://tnpcb.gov.in/pdf/17Category_Unit181013.pdf 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 79 of 161 

 

Si.No. Description Details 

 Case Study 2 

 Sector Basic Drugs & Pharmaceuticals Manufacturing 

 Name of the 

Industry 

M/s.  Orchid Chemicals Limited, ( Cephalosporin range of 

products) 

 Address of the 

Industry and 

Contact Nos. 

Alathur Village, Tiruporur Taluk, Kancheepuram Dt.  

Ph. No. 044- 27444471 to 78 

Email: api@orchidpharma.com 

 Size of the 

Company 

Large 

 Size of the ETP 400 KLD 

 Effluent 

Characteristics 
Parameters Unit Low Polluting 

stream 

High Polluting 

Stream 

pH  6.83 7.12 

Conductivity  6110 28970 

TDS ppm 4277 20279 

Total Hardness ppm 240 480 

Calcium 

Hardness 

ppm 160 290 

Magnesium 

Hardness 

ppm 80 190 

Chlorides ppm 850 6097 

Alkalinity ppm 1250 3100 

Sodium ppm 130 460 

sulphates ppm 19 127 

Silica ppm 24 90 

Iron ppm 0,25 15 

Ammonia ppm 392 1217 

COD ppm 5668 25910 

Suspended 

solids 

ppm 1472 429 

 Treatment Scheme High TDS Stream: Zero Liquid Discharge (Pre-treatment →RO→ 

MEE→ ATFD) 

Low TDS Stream:  Pre-treatment → UF→RO → Reuse 

 

 Process Details High TDS Effluent: The zero discharge of liquid trade effluent 

treatment plant comprises Membrane Bio Reactor, Nano 

Filtration, Reverse Osmosis, Solvent Stripping Column, Thermal 

Evaporation & Crystallization plant to treat the entire trade 

effluent and recycle back into the utility process. 

 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 80 of 161 

 

 

 

Low TDS effluent is collected, equalized and neutralized into 

neutral pH and treated aerobically by Membrane Bio Reactor 

process and forwarded to Ultrafiltration System for reuse  

 

 End Product RO Permeate water Recycled back into the utility process and 

Solvent Recovery. 

Stored in protected storage shed and disposing it into the approved 

landfill sites / authorized recyclers 

 Capex  

 Operational cost Rs.650/-Cu. M 

 Financial Impact 5% 

 Water requirement 198 liters/Kg 

 Reference http://www.orchidpharma.com/abt_environment.aspx; 
http://www.orchidpharma.com/stockexchangers/Intimation%20to%20NSE-

BSE-

%20Regulation%2034%20of%20the%20SEBI%20(LODR)%20Regulations,2

0....pdf 
 
https://tnpcb.gov.in/pdf/17Category_Unit181013.pdf; 
 

TNPCB- Maraimalai Nagar - Email dated 8th Oct 2020 

 Case Study 2-A 

 Name of the 

Industry 

M/s. Solara Active Pharma Sciences Limited, Cuddalore -5 

 Capacity of the 

plant 

ETP & RO - 240 KLD 

MEE – 10,000Kg/hr 

ATFD -1 &2-1250kg/hr each 

ATFD -3 - 1650 kg/hr. 

 Inlet parameter of 

ETP 
S. No. Parameters High TDS inlet - ppm  

1 pH 7-9 

2 Total suspended Solid 260 

3 Total Dissolved Solids 39760 

4 Oil & Grease 64 

5 BOD 12158 

6 COD 48000 
 

 End use of RO+ 

ZLD treated water 

Cooling Tower makeup 

 Investment cost 9.54 Crores. 

 Operating Cost per 

Cu.M 

Rs.900/- 

 Reference  Email dated 12.10.2020 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 81 of 161 

 

 

Source : DEE - TNPCB- Maraimalai Nagar - Email dated 8th Oct 2020 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 82 of 161 

 

Si.No. Description Details 

 Case Study 3 

 Sector Caustic Soda 

 Name of the 

Industry 

Chemplast Sanmar Limited,  

(Sanmar Holding Limited) 

 Address of the 

Industry and 

Contact Nos. 

Sipcot Phase-II, Cuddalore. 

Head Office: Tel : 04142 -239280 

Fax.: 04142 -239 281 

 Size of the 

Company 

Large 

 Size of the ETP 1.9 MLD 

 Effluent 

Characteristics  

 

 

Inlet Parameters  ZLD outlet Parameters 

BOD: 25 ppm TDS: 340 ppm 

COD: 560 ppm   pH: 6.5-8 

TDS: 9500 ppm Turbidity: 1 NTU 

Calcium as Ca: 150 ppm  

Magnesium: 65 ppm  

Sodium: 1164 ppm  

Sulphates: 124 ppm  

Bicarbonates: 132 ppm 

 

 

 Treatment Scheme  Zero Liquid Discharge (Primary→ Zeolite Softener → Polishing 

WAC softener →De carbonator → RO → Crystallizer→ RO 

Permeate Reuse and solid waste send it to TSDF) 

 Process Details The combined effluent from various streams (treated Polymer, 

combined Monomer, Caustic plant, CMP plant, RO reject & others) 

shall be treated in the ZLD system. 

Raw effluent streams internally produced by the plant are collected 

separately in a tank and pumped back into the system at an equated 

rate. Suitable arrangement is provided in the equalization tank to 

ensure proper mixing of the incoming streams. The RO system is used 

to concentrate the dissolved solids in its reject stream and recover the 

quality water from the permeate side of the system followed by 

Mechanical Vapor Compression based ZLD system. The overall 

recovery of the complete ZLD system is 97%. (  

 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 83 of 161 

 

  

Typical flow diagram of Caustic Soda Plant 

 

 Source :  M/s. Aquatech - Project Profile #61 

 

 End Product •Sludge is used as landfill  

•Salt is used as raw material to their main process 

 Capex  

 Operational cost  

 Financial Impact  

 Reference https://www.tnpcb.gov.in/success-stories.php; 

http://environmentclearance.nic.in/writereaddata/Online/TOR/

05_May_2016_163207020X0QOQMUSPrefeasibilityReport_V

5020516.pdf; 

https://tnpcb.gov.in/pdf/17Category_Unit181013.pdf 

& Aquatech Project Profile Report #61 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 84 of 161 

 

 

 

 

 

Si.No. Description Details 

 Case Study 4 

 Sector Cement 

 Name of the Industry J.K. Lakshmi Cement Limited 

 Address of the Industry 

and Contact Nos. 

Semaria Village, Ghikuria and Nandani Kundani, Tehsil 

Dhamda, Dist. Durg, Chattisgarh 

Fax No. : 011-23722251/23722021 

 Size of the Company Large 

 

 Size of the ETP 4.5MLD 

 Raw Effluent 

Characteristics 

Not Available 

 Treatment Scheme Raw effluent collection cum  neutralization tank →Primary 

clarifier→ Over flow goes to treated water collection tank for 

further use. 

 Process Details In cement industries water is used only for cooling operation of 

manufacturing process. Process wastewater with high pH and 

suspended solids may be generated in some operations. 

Generally, water used for cooling purpose is recycled and reused 

in the process. Screening and for suspended solid reduction are 

done by using settling basin and clarifier. Water treated from 

waste water treatment plant should use for green belt 

development and utilities. This green belt also helps in 

minimizing noise pollution 

 End Use used for cooling tower make-up and dust suppression 

  Capex  

 Operational cost  

 Financial Impact  

 Remarks http://environmentclearance.nic.in/writereaddata/modification/previou

sTOR/271120176A9RURWDAnnexurePreviousECLetter.pdf 

https://pdfs.semanticscholar.org/d603/bc728d3de038edad48bf40aa5

d8a24c6ab9f.pdf 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 85 of 161 

 

 

 

 

Si.No. Description Details 

 Case Study 5 

 Sector Copper smelting 

 Name of the Industry M/s. Sterlite Industries 

 Address of the Industry 

and Contact Nos. 

SIPCOT Industrial Complex, 

Madurai Bye Pass Road, TV Puram P.O, Tuticorin 

 Size of the Company Large 

 Size of the ETP 4.5MLD 

 Raw Effluent 

Characteristics 

Not Available 

 Treatment Scheme Pretreatment→ UF→RO→ MEE 

 Process Details Not Available 

 Ende use Treated effluent is completely recycled for copper slag 

quenching and Milk of lime 

 Process details  

 Capex  

 Operational cost  

 Financial Impact  

 Remarks https://www.vedantaresources.com/FactSheet/Tuticorin.pdf; 

https://tnpcb.gov.in/pdf/17Category_Unit181013.pdf 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 86 of 161 

 

Si.No. Description Details 

 Case Study 6 

 Sector Dyes & Dye Intermediaries 

 Name of the Industry M/S. Clariant Chemicals (India) Limited, 

 Address of the Industry 

and Contact Nos. 

Kudikadu Village, SIPCOT Industrial Complex, Cuddalore -607 

005 

 Size of the Company Large 

 Size of the ETP Designed capacity: 2.6 MLD 

 Effluent 

Characteristics 

RO inlet TDS: 14500 ppm    RO outlet TDS : 700 ppm 

               COD:    500 ppm                    COD :   50  ppm 

 Treatment scheme Raw Effluent collection and neutralization tank→ Flash mixer 

→Primary clarifier → Aeration system → Secondary settling → 

RO→ MEE→ All permeate water will be recycled in the process. 

 Process Details Primary treatment involves the neutralization of effluent, flash 

mixer, Primary clarifier, biological treatment forwarded by 

secondary clarifier  to meet the downstream treatment process 

The quantity of treated water from ETP will around 2403 

Cu.M/day out of which 400 Cu.M/day is reused for production 

process and 1100Cu.M/day is sent to RO plant and the remaining 

903Cu.M/day is discharged into marine waters. The RO Reject 

of 137 Cu. M/day will be treated in MEE. The marine discharge 

facility already consents from TNPCB for disposing treated 

water to tune of 903 Cu.m/day to bay of Bengal 

 End use RO Permeate:   963 Cu. M./day for process reuse 

Marine discharge after secondary clarifier: 903 Cu. M /day  

Solid waste from MEE and ETP: TSDF disposal 

 Capex  



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 87 of 161 

 

 

 

 

 Operational cost  

 Financial Impact  

 Remarks http://environmentclearance.nic.in/writereaddata/FormB/EC/EIA_EMP/081

120174WBTGZSPClariant_EIA.pdf; 

https://tnpcb.gov.in/pdf/17Category_Unit181013.pdf; 

http://environmentclearance.nic.in/writereaddata/formB/MODIEC/310

72018VM9KQCMNECamendmentrequestletter.pdf; 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 88 of 161 

 

 

         Source :  Clarient EIA Report – June 2017 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 89 of 161 

 

Typical ZLD based ETP Process in Dyes and Dye Intermediaries           

 

            Source :  Clarient EIA Report – June 2017 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 90 of 161 

 

 

 

 

 

 

 

Si.No. Description Details 

 Case Study 7 

 Sector Fermentation (Distillery) 

 Name of the Industry M/S. EID Parry India Limited, 

 Address of the Industry 

and Contact Nos. 

Nellikuppam Plant, Panruti TK, Cuddalore - 607105.  

Nallyal Plant, Uttara Karnataka.  

 Size of the Company Large 

 Size of the ETP 1 MLD 

 Raw Effluent 

Characteristics 

Not Available 

 Treatment Scheme Equalization - Primary→ Aeration → Secondary settling → 

Inland discharge 

 Process Details  

 End Use For irrigation 

 Capex  

 Operational cost  

 Financial Impact  

 Reference https://tnpcb.gov.in/pdf/17Category_Unit181013.pdf; 

& M/s. Zion Technical Offer 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 91 of 161 

 

 

 

Source: M/s. Zion Technical Offer 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 92 of 161 

 

 

 

 

 

Si.No. Description Details 

 Case Study 8 

 Sector Fertilizer  

 Name of the Industry M/S. Madras Fertilizers Limited 

 Address of the Industry 

and Contact Nos. 

Manali Village. 

Madhavaram Taluk, 

Tiruvallur 

 Size of the Company Large 

 Size of the ETP 8.4 MLD 

 Raw Effluent 

Characteristics 

Not Available 

 Treatment scheme Equalization →Clarifier → DMF → RO→ Reject  

 Process Details Not Available 

 End Use RO permeate reused for makeup water for utilities 

 Capex  

 Operational cost  

 Financial Impact  

 Reference https://tnpcb.gov.in/pdf/17Category_Unit181013.pdf; 

http://madrasfert.co.in/the-plant/utilities/; and  

https://tnpcb.gov.in/pdf/Action_plan_Manali12092016.pdf 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 93 of 161 

 

 

  

SL. No. Description Details 

 Case Study 9 

 Sector Iron & Steel 

 Name of the Industry M/S. JSW Steel Limited, 

 Address of the Industry 

and Contact Nos. 

Potteneri Post Mecheri, Mettur Taluk Salem District -636 453 

 Size of the Company Large 

 Size of the ETP 20 MLD 

 Effluent 

Characteristics 

Inlet TSS:  2500PPM and Outlet TSS: 50PPM 

 Treatment scheme Raw Effluent is collected in the Equalization tank and followed by 

settling tank for removal the suspended solids for further reuse in the 

steel plant.  

 Process Details No waste water envisaged. 

 End use  

 Capex  

 Operational cost  

 Financial Impact  

 Reference https://tnpcb.gov.in/pdf/17Category_Unit181013.pdf; 

& 
https://www.jsw.in/sites/default/files/assets/industry/steel/IR/Environmental%
20Clearances/JSW%20Steel%20Salem%20works%20EC%201.0%20to%2
01.30%20MTPA%20dated%2007.07.2017.pdf 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 94 of 161 

 

 

Sl.No. Description Details 

 Case Study 10 

 Sector Leather Processing 

 Name of the Industry Ranipet Tannery Effluent Treatment Plant, (RANITEC CETP) 

 Address of the 

Industry 

V.C. Mottur, Walajapet District. 

 Size of the Company Large 

 Capacity of the plant 4 MLD 

 Raw Effluent 

Characteristics 

Sl.No Parameters Values 

1 pH 7.5 - 8.5 

2 Total Suspended Solids 1500 - 2000 

3 Total Dissolved Solids 20000 - 23000 

4 Chemical Oxygen Demand 4000 - 8000 

5 Biochemical Oxygen Demand 1400 - 1800 

6 Chloride (as Cl-) 10000 - 13000 

7 Sulphide (as S-) 200 - 300 

8 Sulphate (as SO4
2-) 3400 - 4000 

9 Chromium (Cr 3+) 1.5 - 2.5 

10 Oil & Grease 15 - 25 

11 Ammoniacal nitrogen (as N) 350 - 450 

12 Total phosphate ( as PO4
2-) 15 - 25 

13 Total alkalinity 2000-3000 

14 Ammonical nitrogen (as N) 50-100 

15 Silica as SiO2 15-20 

16 Total Hardness 900-1200 

17 Ca Hardness 200-300 

18 Mg Hardness 700-900 
 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 95 of 161 

 

 Treatment Scheme Primary→ Biological Treatment → Secondary treatment 

→Tertiary Treatment → UF →RO→MEE 

 Process Details 
ZLD based CETP Plant:  Refer Annexure -I 

Chrome Recovery Plant: 

Tanneries doing chrome Tanning Process have installed chrome 

Recovery Units in their own. These tanneries segregate the 

chrome liquor and collect in a tank for precipitation of the chrome 

by adding magnesium oxide solution. The precipitated chrome 

slurry is added with sulphuric acid to regenerate chrome and filled 

in carboys. The same can be reused in the tanning process. 

 End Use  RO Permeate:  back to industries for reuse 

 MEE Recovered mixed Salt:  stored in SSY (Safe Storage Yard) 

Waste salt Generation = 8-12 Tons/MLD of permeate flow 

 Capex 

 

RANITEC -Invested Amount – 165 Crores (Brown field) 

CETP + ZLD = Rs. 12 to 15 Crores /MLD (Green field Project) 

 Operational cost Rs. 650/- per Cu. M 

 Financial Impact Description 
International 

Brand 

% of ZLD O&M cost on processing 

cost of  Raw to Finish leather   (W/o 

recovery) 

27% 

% of  ZLD O&M cost on Finished 

Leather (With recovery) 
24% 

% of  ZLD O&M cost on selling cost 

of the finished Product (One Pair of 

Shoe) 

2% 

 

 Reference 
http://www.ranitec.com/inaugationzld.php; 

https://www.tnpcb.gov.in/success-stories.php; 
CPCB Guidelines of ZLD for all sectors 

TWIC - Jajmau ZLD based CETP DPR  -2017 

RANITEC – Email dated 14th Oct 2020 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 96 of 161 

 

 

Annexure -I - Process Details 

                                                        Annexure -I 

Technology Summary of Process employed in Tannery CETPs 

 

 

The effluent generated from the Leather manufacturing process needs some Pre-treatment before 

sending the same to CETP for further treatment.  Depending on the quality and quantity, there are 

various forms of treatments to treat the waste water discharged from the Tannery units. A 

Summary of various types of treatment that are usually employed to treat the Tannery waste water 

is given below. The treatment is broadly divided into Pre-treatment, Primary Treatment, 

Secondary Treatment, Tertiary Treatment and Reject Management System. 

   Technology Summary of Treatment Process employed in Tannery CETPs’  

S. No Type of Treatment System Objective 

 
Pre-treatment system  Pre-treatment system in Tanneries involves 

variety of unit process to remove undesirable 
characteristics of effluent. 

 Unit process includes Screening, grit chambers, 

Oil & Grease trap, sedimentation and segregation 

of effluent streams etc. 

 Pre-treatment system is an essential one and it is 

required in member units to treat the waste water 

properly before sending it to Collection and 

Conveyance system of the CETP. 

 In case of Tanneries, Pre-treatment system is 
essential to avoid choking of the sewer pipeline 
network. In case of Chrome tanning Tanneries 
segregation of chrome liquor for recovery of 
chrome is essential. 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 97 of 161 

 

2. Primary Treatment System 

 

 

 

 

 This    treatment    involves    equalization    and 
neutralization of the effluent and prepare the 

effluent suitable to other downstream treatment 

process. 

 Primary   settling   tank   /   Primary   chemical 
treatment is used in some CETPs to remove the 

TSS, Colour and Insoluble BOD & COD by 

addition of Lime, Coagulants and flocculants. 

 All Tannery CETPs employ Equalization. 

 Tannery CETPs do not require or employ any 

neutralization step as pH is around 7.5 to 9.0. 

 The sludge from the Primary clarifier is thickened 
and dewatered in Filter press / Centrifuge. 

3. Secondary            Treatment 

System 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 This is  primarily  used  to  remove  the  organic 

pollutant load from the wastewater. Usually 

Aerobic and Anaerobic system is used to treat the 

wastewater. 

 Types of Aerobic System 

1. Activated Sludge Process (ASP) 

2. Aerated Lagoons (AL) 

3. Membrane Bio Reactors (MBR) 

 Types of Anaerobic System 

1. Up flow Anaerobic Sludge Blanket     

Reactors (UASBR). 

2. Anaerobic Lagoons 

 However anaerobic systems have not been very 

successful due to presence of sulphates 

(Sulphidogeneis) and chrome resulting in poor 

performance and foul odour issues. 

 
 Tannery   CETPs   have   extensively   activated 

sludge process (ASP) based on extended aeration. 
 

 Aerated lagoons have been employed by Tannery 

CETPs for pre-aeration and oxidation of 

sulphides. 

 

 Some CETPs in both the sectors have employed 
MBR in lieu of extended aeration type ASP. 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 98 of 161 

 

4. 

 

 

Tertiary Treatment System  Lime S o d a  a s h  S o f t e n i n g  S y s t e m  t o  
r e d u c e  hardness elements (Calcium & 
Magnesium). 

 This treatment system also includes Pressure 

Sand Filter, Microfiltration (MF), Ultrafiltration 

(UF), Nano Filtration, and Reverse Osmosis. Ion 

Exchange Resins for Colour and Hardness 

removal 

 The Various combinations of membrane filtration 

is adopted in tertiary treatment system especially 

in water reuse applications as in ZLD system they 

are: 

Case-I      :  MBR with RO Case-

II     :  UF with RO  

5. Reject Management System 

(RMS) 

RMS is the final level of Treatment system to 

handle the NF / RO rejects. 
 

 Various Unit Process involved in this system are 
as follows. 

 1. Mechanical Vapor Recompression Evaporator 

(MVR-E): as a brine concentrator to increase salt 

concentration up to 90-100 gpl. 

 2. Multiple Effect Evaporation system (MEE): To 

increase the Solids / Salt concentration up to 300 

– 400 gpl before fed in to a salt recovery system. 

 

 

 

 

 

 

 

 

 

 

 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 99 of 161 

 

 

 

Case :I : Schematic of a typical ZLD based tannery CETP with MBR System 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: TWIC – Jajmau ZLD based DPR -2017 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 100 of 161 

 

Case II: Schematic of a typical ZLD based tannery CETP with conventional activated Sludge 

Process with Ultrafiltration 

 

 

 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: TWIC – Jajmau ZLD based DPR – 2017 

 

 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 101 of 161 

 

 

Financial Impact for Leather Processing / sale price  of the finished Product  

S.No Item Description UOM Value 

1 Capacity of the CETP cu.m/day 4500 

2 Water consumption for Tanning  Litres/Kg 30 

3 Total Processing capacity of Raw Hide  Tons /Day 150 

4 
Total Processing capacity of  Finished leather @40% 

of Raw Hide 
 Tons /Day 60 

6 Processing cost of  Raw to Finish leather (Rs/sq.ft) Rs./sq.ft 60 

7 Processing cost of  Raw to Finish leather (Rs/kg)* Rs./kg 180 

8 Processing Cost   Rs. Million/day 11 

9 Estimated O&M Cost of ZLD CETP Rs./m3 of CETP inflow 650 

10 O&M Cost of ZLD system without recoveries  Rs. Million/day 2.9 

11 
% of ZLD O&M cost on processing cost of  Raw to 

Finish leather   (W/o recovery) 
% 27% 

12 Water Recovery @ 95% v/V m3/day 4275 

13 
Water Cost (Cost considered for supply of process 

from ULB source) 
Rs/m3 70 

14 Total Recovered cost Rs/m3 of CETP inflow 67 

15 
Net O&M Cost of ZLD System after considering 

water recovery 
Rs./m3 of CETP inflow 584 

16 Cost of ZLD system @ Rs. 650/ cu.m   Rs. Million / day 3 

17 
% of ZLD O&M cost on Finished Leather (With 

recovery) 
% 24% 

18 Cost of ZLD for finished leather  Rs. /Kg 44 

19 Impact on Shoe selling cost     

19.1 Area of Finished leather sq ft./kg 3 

19.2 Amount per sq.ft of Finished leather  Rs / sq.ft 15 

19.3 Approximate leather required for one pair of shoes sq. ft 3 

19.4 O&M Cost of ZLD System per pair of shoes Rs / Shoe 44 

19.5 
Manufacturing cost/sale price  of the finished Product 

of the company (Export Quality)** 
Rs./Shoe 2000 

19.6 
% of ZLD O&M cost on selling cost of the finished 

Product (One Pair of Shoe) 
% 2% 

Note:     

* Does not include cost of raw hide or skin   

** Inclusive of all cost    



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 102 of 161 

 

 

 

Si.No. Description Details 

 Case Study 11 

 Sector Oil Refinery 

 Name of the Industry M/s. Chennai Petroleum Corporation Limited., 

 Address of the 

Industry & Contact 

No. 

Manali Village. 

Madhavaram Taluk, 

Tiruvallur. Tel : 044- 25944000 to 009 Fax. : 044-25941047 

 Size of the Company Large 

 Capacity of the plant 6 MLD 

 Raw Effluent 

Characteristics 

Not Available 

 Treatment Scheme Raw effluent collection tank →oil removal system → sulphide 

removal system → UF →RO → Reuse  

 Process Details CPCL have primary treatment, secondary treatment and 

tertiary treatment.  Primary treatment consists of primary oil 

separation, secondary oil separation and sulphide removal and 

biological treatment 

The tertiary treatment is mainly Reverse Osmosis and permeate 

is utilized and rejects are discharged into cooling tower. In 
[...]
sludge management) and tertiary (including LSS, filtration and 

softener) stages before entry into the Reverse Osmosis (RO) 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 108 of 161 

 

section (NF, RO & HPPTRO). The RO section includes NF, RO 

system and separate HPPTRO system for chloride stream. The 

reject management section comprises separate MEE for chloride 

and MD for sulphate stream. 

 End Use Pulp sludge: Sale to cardboard industries Chemical Sludge: Used 

to TNPL’s own cement plant for transportation and co-

processing of the generated chemical sludge. 

  Capex 
Rs. 217.00 Crores (Proposed project as per TWIC DPR) 

 Operational cost Rs. 132 to 152/- per Cu. M 

 Financial Impact on 

manufacturing cost 

2.2% 

 Reference  TWIC Pilot study Report and 10 MLD Detailed Project Report 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 109 of 161 

 

 

Typical Schematic of the Existing ETP of Paper Processing Industry 

  

Source :  TWIC – TNPL- DPR for establishment of water recovery system - 2018 



adelphi  Report on draft guidelines for recycle, reuse and ZLD of wastewater    

Page 110 of 161 

 

Typical Schematic of the Proposed ZLD based ETP of Paper Processing industry 

 

   

 

 

Source :  TWIC – TNPL DPR for establishment of water recovery system - 2018 

 

 

 

 



 

 

                                                    
                                                          ANNEXURE - I 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source : TWIC TNPL DPR – May 2018 



 

 

 

 

 

 

 

 

 

 

Si.No. Description Details 

 Case Study 14 

 Sector Petrochemical 

 Name of the Industry M/s.CIL Nova Petrochemicals Ltd., 

 Address of the 

Industry & Contact 

No. 

Survey No. 396 (P)-395/4 (P), Moraiya Village, Sarkhej 

Bavla Highway, Ahmedabad -382 210 Gujarat.  

02717- 250556  

 

 Size of the Company Medium 

 Capacity of the plant 46 Cu. M/Day 

 Effluent 

Characteristics 

(Treated Water) 

BOD: 8 ppm; COD: 31ppm 

TDS: 1400 ppm 

 Treatment Scheme Primary and Secondary Treatment and DMF 

 Process Details Not available 

 End Use Dust Suppression and on land irrigation/gardening 

 Capex  

 Operational cost  

 Financial Impact  

 Reference  https://tnpcb.gov.in/pdf/17Category_Unit181013.pdf; 

& Compliance Report of Environmental Clearance for 

Period (Oct2015 to March 2016) submitted on Nov 2016 



 

 

TYPICAL PETROCHEMICAL EFFLUENT TREATMENT PLANT FLOW CHART 

 

Source : Compliance Report of Environmental Clearance on Nov 2016 



 

 

 

Si.No. Description Details 

 Case Study 15 

 Sector Sugar 

 Name of the Industry M/s.  EID Parry India Limited, 

 Address of the 

Industry & Contact 

No. 

Nellikuppam, Panruti Tk., 

Cuddalore District- 607105. 

Halyal. karnataka 

 Size of the Company Large 

 Capacity of the plant Nellikuppam Plant: 2 MLD & 

Halyal Plant: 800 KLD 

 Raw Effluent 

Characteristics 

BOD: 3000 to 4000 PPM 

COD: 6000 to 7000 PPM 

TDS: 1500-2000 PPM 

 Scheme of treatment Raw effluent collection tank → Heat Exchanger → 

Neutralization →Oil Separation →Bar screen → Chemical 

Treatment→ Anaerobic digester → Aeration tank→ 

Secondary Clarifier and followed by Filtration system → 

Inland discharge  



 

 

 

 

 

 

  

 

 

 

 

 

 Process Details After Neutralization and removal of Oil and suspended 

solids in the primary treatment, treated effluent will fed into 

Anerobic reactor and aeration system to reduce the BOD and 

COD parameters and forwarded to tertiary treatment for 

meet the irrigation standard. 

 End Use Cooling Tower make-up & Irrigation. Seasonal, ZLD not 

recommended by CPCB 

 Capex  

 Operational cost  

 Financial Impact  

 Reference  https://tnpcb.gov.in/pdf/17Category_Unit181013.pdf; 

 http://www.indiaenvironmentportal.org.in/files/file/Final-

ZLD%20water%20polluting%20industries.pdf  

&   EID parry India Ltd – Email dated 6th Oct 2020 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source : EID parry India Ltd – Email dated 6th Oct 2020 

PROCESS FLOW DIAGRAM - Condensate & Injection channel water treatment 
system 



 

 

 

Source:  Ms. Zion Technical Offer for upgradation of ZLD based ETP 

 



 

 

 

 

 

 

 

 

 

 

 

 

Si.

No. 

Description Details 

 Case Study 16 

 Sector Sulphuric Acid 

 Name of the Industry M/s. Tamil Nadu Chemical Products, 

 Address of the Industry & 

Contact No. 

Kundrakudi Road, Karaikudi H.O, Karaikudi 630001.  

Koviloor. 

Tel: 04565-232100 and 106 

 Size of the Company Medium 

 Capacity of the plant Not Available 

 Raw Effluent 

Characteristics 

Not Available 

 Treatment Scheme Primary →UF →RO →MEE 

 Process Details Not Available 

 End Use Not Available 

 Capex  

 Operational cost  

 Financial Impact  

 Reference  http://www.indiaenvironmentportal.org.in/files/drinking%20wat

er%20pollution%20Karaikudi%20Sivagangai%20NGT%20orde

r.pdf 

 



 

 

 

 

 

 

 

 

 

 

Si.No. Description Details 

 Case Study 17 

 Sector Thermal Power 

 Name of the Industry Kota Super Thermal Power Station 

 Address of the 

Industry & Contact 

No. 

Kota, Rajasthan 

 Size of the Company Large 

 Capacity of the plant 14MLD 

 Raw Effluent 

Characteristics 

Not Available 

 Treatment scheme Raw effluent collection and neutralization system → 

Primary settling tank → treated water tank 

 Process Details Raw effluent collected in the collection well for 

neutralization of pH and Suspended solids and followed 

by Settling tank for removal of solids. 

 End Use Reuse to cooling Tower, Ash slurry Dykes, Gardening 

and cooling tower make-up 

 Capex  

 Operational cost  

 Financial Impact  

 Reference  Tender - 2018 



 

 

 

 

 

Si. No. Description Details 

 Case Study 18 

 Sector Zinc Smelting 

 Name of the Industry M/s. Hindustan Zinc Limited (Vedanta Group) 

 Address of the Industry & 

Contact No. 

Chandreiya Lead Zinc Smelter, Chittorgarh, Rajasthan. 

Tel.: +91 294-6604000-02 

Email: rejendra.pandwal@vedanta.co.in 

 Size of the Company Large 

 Capacity of the plant 5.2 MLD 

 Raw Effluent 

Characteristics 

Not Available 

 Treatment scheme ETP →RO → Solar Pond → Reuse 

 Process Details Raw effluent passes through Neutralization, Chemical 

treatment and then will pass through tertiary treatment 

consist of Filtration and Reverse Osmosis Plant for water 

recovery.  RO Reject will send it to Solar pond for 

crystallization of residual solids.   

 End Use 1.2MLD treated water used for slag granulation and lime 

slurry preparation. 

3 MLD - RO Permeate reused in Hydro Plant -I and Hydro 

Plant -II 

 Capex  

 Operational cost  

 Financial Impact  

 Reference  http://www.environmentclearance.nic.in/writereaddata/m

odification/PreviousTOR/08042019UTU0QHGTFormIP

FR.pdf 



 

 

  

Si. No. Description Details 

 Case Study 19 

 Sector Breweries 

 Name of the Industry M/s. UB Breweries 

 Address of the Industry & 

Contact No. 

Aranvoyal Plant & Kutthambakkam Plant, Trivellore 

Tel: 044-27621188/78 

Email: ashankar@ubmail.com 

 Size of the Company Large 

 Capacity of the plant 1200 KLD & 450 KLD respectively 

 Raw Effluent 

Characteristics 

TSS :     800 ppm 

BOD:     800 ppm 

COD:     4300 ppm 

TDS:      2000 ppm 

 Treatment Scheme ETP →UF → RO → MEE →ATFD  

 Process Details Raw effluent passes through, Neutralization for 

homogeneous mixing, Chemical treatment, Primary 

clarifier followed by UASB and Aeration system, settling 

system. 



 

 

After primary treatment, treated water will pass through 

UF, RO for water recovery and RO Reject will fed in to 

MEE for further recovery and ATFD for residual removal.  

 End Use Permeate reused in the process, Boiler feed, washing 

 Process water cost Rs.300/KL 

 Capex Rs.17.50 Crores 

 Operational cost Rs.114/- per Cu. M 

 Manufacturing cost Rs.194/case (12 bottles@ 650ml) – Rs.24.8/liter of Beer  

 Financial Impact 2.5% 

 Reference  Sutharson C, United Breweries Ltd, 

Mail reference 19th Sep 2020 



 

 

TYPICAL PROCESS FLOW DIAGRAM OF BREWERIES  

 

 

 

Source : United Breweries Ltd,  Mail reference 19th Sep 2020 



 

 

 

Source : M/s. Zion Enviro system – O &M offer 

 

GARDENING

SECONDARY

CLARIFIER

CWT / HRSCC

FEED TANK
FLASH MIXER-02 FLOCCULATOR-02 HRSCC-01 FILTER FEED MULT-GRADE 

ULTAFILTRATION 

RO - 02 FEED

TANK  FILTER 

TANK 

REVERSE OSMOSIS

SYSTEM - 01A

REVERSE OSMOSIS

SYSTEM - 01B

REVERSE OSMOSIS

SYSTEM - 02

RO - 03 FEED

TANK 

REVERSE OSMOSIS

SYSTEM - 03

COMMON RO

PERMEAT TANK

PERMEAT 

EVAPORATOR

REJECT

REJECT
REJECT

PERMEAT 

PERMEAT 

COMMON PERMEAT TANK 

UASBR FEED TANK

TUBE SETTLERFLOCCULATOR-01

COLLECTION TANK-02

COLLECTION TANK-01

RO - 01 FEED

TANK 

WASTE WATER TREATMENT PLANT CAPACITY - 450 KLD

UBL - KUTHAMBAKKAM

PROCESS FLOW DIAGRAM

250 KLD

FLASH MIXER-01

UASBR FEED TANK

AERATION TANKUASBR



 

 

Si. No. Description Details 

 Case Study 20 

 Sector Textiles 

 Name of the Industry M/s. Murugampalayam Common Effluent Treatment Plant. 

M/s. Arulpuram Common Effluent Treatment Plant.  

 Address of the Industry & 

Contact No. 

Tirupur, Tamilnadu.  

Email: arulpuramcetp@gamil.com 

murugampalayamcetp@gmail.com 

 Size of the Company SPV 

 Capacity of the plant 11 MLD, (Currently inflow: 3.8 MLD) 

 Raw Effluent 

Characteristics 

Refer Annexure  

 Treatment Scheme  ETP →UF → RO → MEE → ATFD 

 Process Details The treatment methodologies in the CETP comprises of Collection 

and Conveyance system, Pre-treatment unit consists of primary 

treatment, aeration system and ultra-filtration to reduce the 

suspended solids, BOD and COD etc. to meet the inlet standard of 

RO System. (PT), Reverse Osmosis system (RO) and Reject 

Management system. The recovered products like recovered water 



 

 

with very low salinity permeate from RO, condensate from 

evaporator system, treated brine concentrate from the evaporators 

and Glauber’s salt (Na2SO4.10H2O) from the adiabatic chiller is 

returned back to its associated member units for reuse in their dyeing 

process.  

 End Use Permeate reused in process Recovered salt used in About 95% of 

permeate water is recovered from the RO plant in ZLD system for 

textile processing industries. Also salts and condensate is recovered 

from MVRE / MEE 

 Capex Rs. 15-20 Crores/MLD 

 Operational cost Rs. 200-350/- cu.m 

 Financial Impact Description Local Brand 
International 

Brand 

% of  ZLD O&M 

cost on 

processing cost 

of dyed yarn  

(W/o recovery) 

10% 8% 

% of  ZLD O&M 

cost on 

processing cost 

of dyed yarn  

(With recovery) 

 

1.1% 0.8% 

% of  ZLD O&M 

cost on selling 

cost of the 

finished Product 

(Tee Shirt) 

 

1% 0.4% 

 

 Reference  https://www.tnpcb.gov.in/success-stories.php;  

TWIC Textile DPR TWIC O&M Report. 



 

 

Quality of inlet effluent into CETP and stage wise treated effluent quality 

Unit Processes Parameters Units 
Stage-Wise Effluent 

Quality 

SHT 

pH 
 

8.5 – 10 

COD mg/l 600 – 1300 

BOD mg/l 300 – 500 

Colour Pt. Co units 900 – 1200 

TSS mg/lt 150 - 200 

TDS mg/lt 8000 – 9000 

Total Hardness mg/lt 100-150 

BIOT and Secondary 

Clarifier Outlet 

COD mg/l 200-300 

BOD mg/l 0 – 5 

Colour Pt. Co units 800-900 

TSS mg/l 15 - 30 

Chlorine (Gaseous 

Chlorine)                 

Contact Tank 

COD mg/l 190-290 

BOD mg/l 0 - 5 

Colour Pt. Co units 200- 250 

TSS mg/l 10 – 25 

QF Outlet 

COD mg/l 180-280 

BOD mg/l 0 – 5 

Colour Pt. Co units 200- 250 

TSS mg/l 5 – 15 

Turbidity NTU 2 – 5 

Ultra-filtration 

COD mg/l 170-250 

BOD mg/l 0 – 2 

Colour Pt. Co units 180 – 225 

TSS mg/l 0 - 1 

Turbidity NTU BDL 



 

 

Unit Processes Parameters Units 
Stage-Wise Effluent 

Quality 

SDI 
 

< 3.0 

Decolourant Resin 

Filter 

COD mg/l 140-200 

BOD mg/l 0 – 1 

Colour Pt. Co units 100 – 150 

TSS mg/lt 0 – 1 

Turbidity NTU BDL 

Total hardness mg/lt 100 - 150 

Softener Filter Total hardness mg/lt 0 – 10 

R.O feed 

COD mg/l 140-200 

BOD mg/l 0 – 1 

Colour Pt. Co units 100-150 

TSS mg/lt BDL 

TDS mg/lt 8000- 9000 

Turbidity NTU BDL 

Total hardness mg/lt 0-10 

SDI 

 

<3 

R.O Rejects (4th stage) 

COD mg/l 700-1000 

BOD mg/l 2 – 5 

Colour Pt. Co units 500-750 

TSS mg/lt 2 – 10 

TDS mg/lt 30000-37000 

Total Hardness mg/lt 50-60 

R.O Permeate (4th 

stage) 

COD mg/lt BDL 

BOD mg/lt BDL 

Chloride mg/lt 30 -40 

Sulphate mg/l 70 – 90 



 

 

Unit Processes Parameters Units 
Stage-Wise Effluent 

Quality 

TDS mg/l 200-250 

Additional Stage R.O. 

Feed 

TDS mg/l 30000-37000 

Colour Pt. Co units 500 – 750 

Total Hardness mg/l 50-60 

Additional Stage R.O 

Reject 

TDS mg/l 55000-60000 

Colour Pt. Co units 900-1200 

Total Hardness mg/l 90 - 100 

Additional Stage R.O 

permeate 

TDS mg/l 350 – 450 

Colour Pt. Co units BDL 

Total Hardness mg/l BDL 

Crystallizer (MEE) Sodium 

sulphate salt 
Tons/day 

 

Centrifuge. Chiller 10.2 

FCE Mixed salt Tons/day 11 

Solar Pan Residue Tons/day 0 

ATFD Residue Tons/day 26.7 

Brine Treatment 

System 

pH 
 

5.0-5.5 

Colour Pt. Co units 1500-2000 

TDS gpl 150-170 

Total Hardness mg/l 150-200 

Total 

Alkalinity 
mg/l 150 - 200 

 

 

 

 

 



 

 

                                     Typical Process Flow Diagram of ZLD based CETP Plant 

 

Source: TNPCB Portal – Success story of Textile Industries 



 

 

                        

Typical Textile Effluent Treatment Water Balance 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: TNPCB Portal – Success story of Textile industries 

 



 

 

 

Schematic Diagram of Salt Recovery System in the textile industry with MEE system 

 

 

Source: TWIC – PPT presentation to MD, TNPCB on 16.11.2019  



 

 

 

Schematic Diagram of Salt Recovery System in the textile industry with NF & MEE system 

 

 Source: TWIC O &M Report 

NF 

Permeate
NF Reject

Salt

Waste Salt

Recovered Water to Member Units for 

Reuse

Multiple Effect 

Evaporator (FFE 2 + 

FCE 4 Effect)

Brine Treatment 

System

To member unit 

as Brine solution

ATFD

Condensate

Anhydrous sodium 

sulphate above 95%

NF (Nanofiltration)

Chloride RO (NF 

Permeate 

Concentrating RO)

Permeate

Sodium Chloride 

98% 

UF (Ultrafiltration)

FLOW CHART 

RAW EFFLUENT

PRE TREATMENT                        

BIOLOGICAL & FILTRATION

Biological sludge

BDTRF     

TREATMENT

REVERSE OSMOSIS 4 STAGESChemical sludge Permeate



 

 

Financial Impact for Dyed Fabric / Yarn Processing / sale price  of the finished Product  

S.No Items Description UoM 
Local 

Brand 

International 

Brand 

1 Capacity of the CETP  cu.m/day 3800 3800 

2 Water consumption for dyeing  Litres/Kg 40 40 

3 Total Processing capacity  Tons /Day 95 95 

4 Processing cost of Dyed fabric / yarn  Rs/Kg 80 100 

5 Processing Cost   Rs. Million/day 8 10 

6 O&M Cost of ZLD based CETP system   Rs. / cu.m 200 200 

7 O&M Cost of ZLD without recoveries  Rs. Million/day 0.8 0.8 

8 O&M Cost of ZLD  (W/o recovery) Rs / kg 8.0 8.0 

9 
% of ZLD O&M cost on processing 

cost of dyed yarn  (W/o recovery) 
% 10% 8% 

10 Recoveries:       

10.1 Cost of process Water  Rs. / KL 82 82 

10.2 Cost of Sodium Sulphate salt  Rs./ Kg 14 14 

10.3 
Cost of recovered water (Design 

recovery  90%)  

Rs/m3 of CETP 

inflow 
74 74 

10.4 Recovered Salt  (Sodium Sulphate )  Rs./cu.m 105 105 

10.5 Total Recovery   179 179 

10.6 Net O&M Cost of ZLD System  Rs./cu.m 21 21 

10.7 Net O&M Cost of ZLD System Rs. Million/day 0.1 0.1 

10.8 
% of ZLD O&M cost on processing 

cost of dyed yarn  (With recovery) 
% 1.1% 0.8% 

11 
O&M Cost of ZLD System for dyed 

yarn (with recovery) 
 Rs. /Kg  0.85 0.85 

12 No. of Tee shirts per kg Nos./ kg 3 3 

13 
Selling cost of Tee Shirt (export 

quality)* 
Rs. per Tee Shirt 200 600 

14 
% of ZLD O&M cost on selling cost 

of the finished Product (Tee Shirt) 
% 1% 0.42% 

Note for above Table: 

1. The above Production cost is based on 1:6  liquor ratio for yarn and fabric respectively 

2 Dyeing cost for yarn by machine is in the range of Rs. 80 / kg including yarn cost 

  



 

 

ANNEXURE – II 

 

 

 

 

 

 

Si. No. Description Details 

 Case Study 21 

 Sector Glass 

 Name of the Industry M/s. Saint Gobain (India) Limited.  

 Address of the Industry & 

Contact No. 

Sriperumbudur, Tamilnadu.  

Ph. No. 044-2716 2832  

 Size of the Company Large 

 Capacity of the plant Not Available 

 Raw Effluent 

Characteristics 

Not Available 

 Treatment Scheme Recycle (Primary Settling → Polishing → Secondary 

settling) 

 Process Details Primary Settling → Polishing → Secondary settling 

 End Use Process reuse  

 Capex  

 Operational cost  

 Financial Impact  

 Reference  Details not available in the web site. 

We collected the data through Ex-employee 



 

 

Si. No. Description Details 

 Case Study 22 

 Sector Paints and Pigments (Water based paint) 

 Name of the Industry M/s. Asian Paints, 

 Address of the Industry & 

Contact No. 

E6, E7, F11, F12, F13, F6 and F7, SIPCOT Industrial 

Park, Pondur Village, Sriperumbudur, Tamilnadu.  

Ph. No. 09790156405 

 Size of the Company Large 

 Capacity of the plant 104 KLD 

 Raw Effluent 

Characteristics 

Ph - 5.0 – 9.0 

TDS - 3000 - 6000 mg/L 

TSS - 400 -1000 mg/L 

COD - 2200- 10000 mg/L 

BOD - 300 -1000 mg/L 
 

 Treatment Scheme Zero Liquid Discharge (Pretreatment→ Biological 

Treatment→ Filtration system → RO →MEE→ATFD 

 Process Details After chemical and biological treatment in the primary 

section. same treated water will pass through Reverse 

Osmosis Plants for quality water recovery followed by 

MEE-Multiple Effect Evaporator further recovery of 



 

 

 

 

 

quality water as a condensate and ATFD (Agitated Thin 

Film Dryer) for removal of solid residual from the MEE. 

 End Use RO + ZLD treated water reused in the process (Cooling 

tower) and RO rejects disposed through mechanical 

evaporator and the unit achieves zero discharge of trade 

effluent. 

 Capex Rs.1.93 Crores 

 Operational cost Rs. 6900/- 

 Product Manufacturing 

Cost/Ton 

Rs. 4485/- 

 Financial Impact 1.00%  

 Water required 466 Liters/KL 

 Source & Cost of raw 

water 

Sources: Borewell, SIPCOT(TTRO), Tanker 

1. Borewell - Rs.200/KL 

2. SIPCOT (TTRO) - Rs.80/KL 

3. Tanker - Rs.85/KL 

 Reference  http://www.environmentclearance.nic.in/state/FORM_B_PDF.aspx?

cat_id=SIA/TN/IND2/16992/2016&pid=New; 

and Asian Paints Email Dated 5th Oct 2020 



 

 

 

 

Source : Asian Paints - Email Dated 5th Oct 2020 



 

 

 

 

 

 

 

 

Si. No. Description Details 

 Case Study 23 

 Sector Ceramic 

 Name of the Industry M/s. Murugappa Morgan Thermal Ceramics Ltd.,  

 Address of the Industry & 

Contact No. 

SIPCOT Industrial Area, 

Ranipet 

 Size of the Company Large 

 Capacity of the plant 100 KLD 

 Raw Effluent 

Characteristics 

Products: Refractory Ceramic fiber, Super wool fiber 

Not Provided 

 Treatment Scheme Zero Liquid Discharge (Effluent treated in ETP and 

further treated with Reverse Osmosis Plants.) 

 Process Details After chemical treatment in the primary section, treated 

water will passes through Reverse Osmosis Plants for 

recovery quality water followed by Forced Evaporation/ 

Filter Press for removal of solid residual in the RO Reject 

effluent. 

 End Use RO Permeate: Process recycle  

Solid waste recycled in the process. 

 Capex Rs. 1.25Crores  

 Operational cost Rs. 350/- per Cu.M 

 Financial Impact 1.2% on the sale products (Product Range from Rs.100/- 

to 500/- per kg)  

 Reference  Through telecon discussion on 16th Sep 2020  



 

 

Si. No. Description Details 

 Case Study 24 

 Sector Electroplating/Phosphating/Pickling 

 Name of the Industry M/s. Jalandhar Effluent Treatment Society 

 Address of the Industry & 

Contact No. 

E-41 to E-46 on backside of Plot no. E47 to E54 abutting 

Kala Sanghian Drain, Industrial Focal Point (Extn.), 

Jalandhar (Punjab) 

 Size of the Company SPV 

 Capacity of the plant 150 KLD 

 Raw Effluent 

Characteristics 

TSS: 350 to 450 ppm 

 pH: 1 to 2.5 

Total chrome: 110 to 120 ppm 

Zinc: 30-40 ppm 

Nickel: 50 to 60 ppm 

TDS: 12000 to 15000 ppm 

 Treatement Scheme Primary Treatment →Filtration system →RO  

 Process Details Pre-treatment, primary treatment (neutralization, 

precipitation/coagulation, flocculation, and resulting sludge 

separation and dewatering – a hazardous waste), followed 

by pressure depth multi-grade filters and activated carbon 

adsorption. In order to achieve zero discharge, the effluent 

will be conditioned and subjected to multi-stage membrane 

treatment (three-stage reverse osmosis). The permeate from 

each stage will be collected for reuse. Reject water from 

MEE will fed into MEE forwarded by Spray Drier. 



 

 

 

  

 End Use The water lost in evaporation will be collected as purified 

water in form of condensate from each evaporation stage. 

Excess water will be sold to the participating industries. 

Residual water content in the concentrated slurry (obtained 

from the MEE) is further removed in spray drier and the 

dried solids so obtained are disposed as hazardous waste. 

 Capex  

 Operational cost  

 Financial Impact  

 Reference  http://www.environmentclearance.nic.in/writereaddata/FormB/E

C/EIA_EMP/271220166TV0QVBG1FinalEIAreportCETPJalandh

arR1.pdf; 

http://environmentclearance.nic.in/writereaddata/FormB/EC/EC_

Letter/052020179L2M1ZH7FD17044.pdf 



 

 

 

 

 

 

 

 

 

 

 

Si. No. Description Details 

 Case Study 25 

 Sector Abrasives  

 Name of the Industry M/s. Carborundum Universal Ltd.,  

 Address of the Industry & 

Contact No. 

SIPCOT Industrial Area, Sriperumbudur.  

B. Elamaruthu, DGM - 9940099247 

 

 Size of the Company Large 

 Capacity of the plant 24 KLD 

 Effluent Characteristics COD (7000-8000ppm), BOD (4500ppm) TDS-3000ppm, 

TSS-500ppm, pH-(6.5-10) 

 Treatment Scheme Pretreatment → UF → RO→ Solar Pond 

 Process Details After Primary settling will goes to Biological treatment, 

secondary settling, Filtration. Then treated effluent will go 

to Reverse Osmosis system for water recovery system 

followed by Solar Pond for reject management.   

 End Use Boiler feed water. 

Solid waste stored in the TSDF 

 Capex Rs. 150 Lacs 

 Operational cost Rs. 1800/- Cu. M 

 Product manufacturing 

cost 

Average: Rs.250/Sq. M 

 Financial Impact 0.36% (0.9/250 *100) 

 Other details SIPCOT supply, Rs.80/KL 

Water requirement: 0.5 Liters/Sq. M 

 Reference Through mail 25th Sep 2020 



 

 

TYPICAL FLOW CHART OF ABRASIVES INDUSTRY 

 

Source: M/s. Carborundum Universal Limited, Sriperumbudur- Email dated 25th Sep 2020 

 



 

 

12. Need for research and development  

The Indian Industry has been facing ever growing stringent environmental regulations such as Zero 
Liquid Discharge (ZLD) for highly polluting Industries in order to protect lakes and rivers. Environmental 
degradation has led to severe public pressure and demand for stringent regulations which the authorities 
oblige by framing stringent standards. However, the stringent standards have not necessarily been 
backed or based on the concept of ‘Best Available Technique or BAT’. The result is that most 
industries and Industrial clusters fail to achieve these standards leading to non-compliance of the 
regulations, resulting in litigation and closure.  

The sequence of events then is as follows: 

Environmental Pollution    Public Pressure  Regulation or Standards Non-Compliance

Litigation/ Judgements/ Closure Hurried Project Implementation Technology Failure

Closure/Penalties Technology up-gradation/ R&D on Industrial Scale Compliance 
(after long delays and at much higher cost to Industry, Govt. & Public). 

The more preferred route and that employed in most developed nations is as follows: 

R&D Best Available Technology (BAT) Regulations/ Standards compliance. 

Although several Technical Universities and research Labs work in the field of water and wastewater, 
they basically do high quality fundamental research which takes considerable time to find an application 
in the real world. Moreover, these scientists find difficulties in up-scaling and technology demonstration. 

Technology Challenges, unresolved issues and need for R&D and innovation 

ZLD implementation in Industries has been just over a decade in the country. While ZLD has 
helped industry become compliant while recovering water for reuse, there are still several 
unresolved issues, which needs addressing. These issues are summarised below; 

 

1. High Capital expenditure @ Rs. 15- 20 Cr per MLD as against Rs. 2 to 4 Cr per MLD for 
conventional treat and discharge systems. 

2. High O&M expenses @ Rs. 200 (example Textile Dyeing) to Rs 600 per m3 (example Leather 
Tannery) of effluent depending on the type of wastewater. This add significantly to the cost of 
the finished product eg . ZLD adds gross 12% (nett 6% after recovery of water and salt) to the 
cost of dyed fabric. 

3. The present ZLD systems recover 95- 98% of the wastewater for reuse it generated mixed 
waste salt which is a serious disposal issue Today around 30000 tons of salts are accumulated 
and stored in the Tirupur cluster without a solution for disposal. A Zero Waste Salt system has 
been implemented with recovery of high quality Sodium Chloride along with sodium sulphate 
for reuse and sale in one of the CETPs. Alternative technologies based on salt separation based 
on Nano-filtration and selective crystallization have been implemented in the dyeing industry. 
This needs to more widely adopted in the dyeing industry but also adapted to other sectors, 
which requires considerable R&D and piloting.  

4. High energy and Carbon foot print- the ZLD units consume around 0.5 MW per MLD of effluent 
treated and also require around 0.35 tons of steam / hr/m3 for evaporation. This accounts for 
50% of the O&M cost and requires urgent attention. Alternatives to thermal evaporators for 
reject management and use of renewable energy are challenges proposed to be addressed. 

5. Today, disposal of sludge to cement industries for co-processing is done around Rs. 3500 per 
ton. Manufacture of bricks as a by-product would reduce this cost.  

6. The above challenges when addressed will significantly reduce the operating costs to near Zero 
and would also possibly contribute as a source of revenue to the CETPs/ ETP, thereby ensuring 
long term sustainability of the industry. It is expected that with this a ‘threat’ would be converted 
into an ‘opportunity’. 

7. To implement the Best Available Technique (BAT) concept for evaluation and certifying of 
various technologies available in the Market. 



 

 

8. There is a need for extensive piloting before implementation to demonstrate Techno-
commercial feasibility for each project. 

9. One Size does not fit all: Need to remember “not all Textile dyeing effluent are same” or “not all 
Tannery effluent are same”  or “not all paper industries are same” or “not all ZLD are same”. 

10. ZLD has been there particularly in the country for just over a decade and with increasing 
adaptation there are more challenges observed. This requires constant improvements. Need 
for newer technology is being felt and more are coming into the market based on growing 
demand which require evaluation and certification by an independent body. 

11. ZLD is a technological challenge which must focus on Zero Waste Discharge (ZWD) to achieve 
ZLD, therefore R&D is recovered in resource recovery fro the wastewater, like energy, slats, 
nutrients etc This requires serious R&D efforts which practically do not exist today. 

 



 

 

13. Manpower resource training and Certification needs 

assessment 

ZLD are complex systems and require highly skilled Operators and Technicians for O&M of these 